
A1111u1al ·Report 

2020 



Sunnyslope County Water District 
3570 Airline Highway 

Hollister, California 95023-9702 

January 29, 2021 

California Regional Water Quality Control Board 
Central Coast Region 
Attn: Monitoring and Reporting Review Section 
895 Aerovista Pl Ste 101 
San Luis Obispo CA 93401-8725 

Phone (831) 637-4670 
Fax (831) 637-1399 

RE: Ridgemark Estates Wastewater Treatment Facilities - Annual Monitoring Report 

Dear Review Section, 

Enclosed please find the Sunnyslope County Water Districts 2020 Fourth Quarter Monitoring 
Report and the 2020 Annual Wastewater Report for Ridgemark Estates Wastewater Treatment 
Facilities WDR R3-2004-0065 in a searchable PDF Format. 
[...]
Sunnyslope continues to make progress with meeting the salinity requirements of the WDRs. 
The addition of higher quality surface water deliveries to customers, providing rebates for the 
removal of salt discharging water softeners, and adopting an ordinance banning the installation of 
new salt discharging water softeners is bringing the District closer to compliance. The District is 
in compliance for Sodium annual rolling average. As previously stated, the wells where operated 
for extended periods of time causing higher Sodium levels in the previous mentioned months. 
The surface waters facility is now back in operation, which has brought down those levels in the 
subsequent months. The District will continue its outreach and education of customers in 
partnership with the City of Hollister and San Benito County Water District to promote the 
improvement of drinking water quality and the removal of salt discharging water softeners which 
will further help in meeting salinity requirements. 

In accordance with the Standard Provisions and Reporting Requirements, I certify under penalty 
of law that this document and all attachments were prepared under my direction or supervision 
following a system designed to assure that qualified personnel properly gather and evaluate the 
information submitted. Based on my knowledge of the person(s) who manage the system, or 
those directly responsible for data gathering, the information submitted is, to the best of my 
knowledge and belief, true, accurate, and complete. I am aware that there are significant 
penalties for submitting false information, including the possibility of fine and imprisonment. 

If you have any questions or require additional information, please contact me at the number 
provided above. 

ti 

j 



California Regional Water Quality Control Board 
Central Coast Region 
895 Aerovista Place, Suite 101 
San Luis Obsipo, CA 93401 

Document 
Date: 1/29/2021 

Submit this Self Monitoring Report to: centralcoast@waterboards.ca.gov 

FACILITY NAME: RidgeMark Estates Wastewater 

FACILITY ADDRESS: 10 Georges Dr. 
TH~o~11~1s~1e=r~c-A_,.9~s~a~2~3--------~ 

CONTACTPERSON:_J_o_se_J_.R_od_r~ig~u_e_z ______ ~ 

JOB TITLE: Water/Wastewater Superintendent 

PHONE NUMBER: 831-637-4670 ------------------
EM A IL: jose@sscwd.org 

WDR ORDER (Permit) Number: WDR# R3-2004-0065 

WDID NUMBER:---------------
PERMITTED FLOW (see facility WDR Permit): __ 3_7_0,'--0_00 __ gpd 

AVERAGE WASTEWATER FLOW (over monitoring period): 167,226 gpd 

TYPE OF REPORT: ~Annual 

0 Monthly 

-------

0 Semiannual D Quarterly 
D Other: ________ _ 

REPORTING PERIOD: 1-1-2020 TO 12-31-2020 
------~ -------

MONITORING PERFORMED DURING THIS PERIOD (check all that apply): 
l!I Groundwater 
l!I Treatment System Effluent 
l!I Treatment System Influent 
l!I Source Water Monitoring 

l!I Lab Reports 
l!I Solids Disposal 
l!I Water Supply 
0 Other: 

0 Recycled Water 
l!I Disposal Area 
0 Use Area 

----------~ 

Violation(s) during this monitoring period? ~YES 

Parameter(s) in Violation: Pursuant to Standard Provisions,1 see footnote on next page, monitoring 

reports must contain date of violation, explanation of cause and corrective actions planned or taken to prevent 

recurrence. Please include parameter(s) and date(s) of violation in space provided below. If space is 

insufficient, include an independent discussion containing explanation of cause and corrective action within 

monitoring report. 

SSCWD has not been able to meet the discharge requirements for chlorides due to the 
continued use of brine discharging water softeners within the district. At times. Sodium levels 
are exceeded due to source water being the main water source in part of facility maintenance .. 

Discharger Comments: 

Sunnyslope continues to make progress with meeting the salinity requirements of the WDRs. 
The District will continue its outreach and education of customers in partnership with the City of 
Hollister and San Benito County Water District to promote the improvement of drinking water 
quality and the removal of salt discharging water softeners. 



1 

Submit this self-monitoring report to centralcoast@waterboards.ca.gov in search­
able PDF format. Include attached cover sheet and signature page. DO NOT 
submit via US mail. 

In accordance with the Standard Provisions
1 
and Reporting Requirements, I certify 

under penalty of law that this document and all attachments were prepared under my 
direction or supervision following a system designed to assure that qualified personnel 
properly gather and evaluate the information submitted. Based on my knowledge of the 
person(s) who manage the system, or those directly responsible for data gathering, the 
information submitted is, to the best of my knowledge and belief, true, accurate, and 
complete. I am aware that there are significant penalties for submitting false 
information, including the possibility of fine and imprisonment. 

Print Name: Drew A. Land~r 

Signarur~; - ~, L 
Title: General Manager 

I /;Jg ~I 
I I 

Date: 

*All reports shall be signed by one of the following: 

a. For a corporation: by a principle executive officer of at least the level of vice president. 

b. For a partnership or sole proprietorship: by a general partner or the proprietor, respectively. 

c. For a public agency: by either a principle executive officer or ranking elected official. 

d. For a LLC: either a member or manager given signing authority by the operating 
agreement of LLC. 

e. a "duly authorized representative" of one of the above. 

Electronic access to Standard Provisions: https://www.waterboards.ca .gov/ 
centralcoast/board decisions/docs/wdr standard provisions 2013.pdf 



Introduction 



Sunnyslope County Water District 

Treatment Objectives 

3570 Airline Highway 
Hollister, C alifornia 95023-9702 

Phone (831) 637-4670 
Fax(831)637-1399 

The main goal of the Ridgemark Area Wastewater Treatment is to meet a series of effluent quality criteria 

specified by a new WDR permit from the R WQCB. The permit requirements also apply to the RM II 

WWTP. The nature of these requirements required an upgrade to secondary treatment with biological 

nutrient removal. Table 1 summarizes the effluent water quality requirements for discharge. 

Table 1 - RWQCB Discharge Requirements 

Parameter WDR Discharge Requirement 

Nitr~t"' ~<:: Nitrrv ... ~n fma!T \a 5 

Ammonia as Nitrogen (mg/L) 5 

BODS (mg/L) 30 
TSS (mg/L) 30 

pH 6.5 - 8.4 

TDS (mg/L) 1,200 
Sodium (mg/L) 200 

Chloride (mg/L) 200 

The first five parameters listed in Table I are standard wastewater treatment constituents that are 
addressed through biological/secondary treatment process. The secondary treatment process is a 
biochemical oxidation process that uses microorganism to stabilize organic matter, measured by a 
reduction in BOD. The secondary treatment process was also designed to remove nitrogen by converting 
ammonia to nitrate (nitrification) and then to nitrogen gas (denitrification) which is released to the 
atmosphere. TSS (including biomass) will settle out of the wastewater and are removed as a waste solids 
product. 

Dissolved solids, sodium, and chloride were not addressed through the wastewater treatment 
improvements project but will instead be addressed through improvements to the potable water supply. 
Removal of dissolved solids and hardness from potable water will reduce the reliance on home water 
softeners. Through the regeneration process, water softeners discharge a concentrated solution of sodium 
chloride to the sewer system further increasing the concentrations at the wastewater treatment plant. The 
improvements in the potable water quality are expected to result in improved wastewater quality that will 
meet the WDR permit requirements for TDS, sodium, and chloride. 

1 



Sunnyslope County Water District 

Sequence Batch Reactor 

3570 Airline Highway 
Hollister, California 95023-9702 

Phone(831)637-4670 
Fax (831) 637-1399 

An SBR provides secondary treatment to remove BOD, TSS, and nitrogen to meet WDR effluent 
limitations. The SBR performs as an equalization, biological treatment, and secondary clarification in one 
basin compared to conventional processes with separate basins for each process. A typical SBR process 
includes multiple operational phases including mixed-fill, aerated-fill, reaction, settling, and decant. 
Figure I shows an example of the sequential phases of the SBR process. 

Figure 1: SBR Cycle 

Dual Mode 2-Basin NDN Normal Cycle: 288 minutes (4.8 hours) 

• .. n .. ,,. ,. 

~~ -Off' NRON -ON -~ ~~ ,..H,.,,,, (M..,..IWGO 11>-N..W (0-M""f!J (Ooaf"'~ (M_.., 8aaln'1 

,., N 

In 

n .. 120 ,., 

-~ NRO# NRO# NltON AMOff' -ON 
Pf - lllf>f (0-24"""' (0-24 lllhl) IO-llf ~ (lM - lllof (0-U,.,.., 

-
,., 

The SBR system has been designed to meet the RWQCB WDR effluent limits allowing for disposal to the 
percolation ponds. 

Existing Pond Disposal 
The principal objective of pond disposal is to percolate secondary effluent into the ground. The historic 
RMK I site consisted of 5 ponds, labeled Pond 1 thru Pond 5. Pond 1 and Pond 2 were used as treatment 
ponds while Ponds 3-5 were used for disposal. A sixth pond 6 is located to the northwest of the facility 
and provides additional disposal. The wastewater treatment improvements constructed new treatment 
facilities in Pond 2 and a portion of Pond 3. A portion of Pond 3 can be used for percolation. 
Pond 4, Pond 5, and Pond 6 will continue to provide disposal capacity. Pond 1 is still filled with solids 
and is ultimately envisioned to be decommissioned and turned into a disposal pond. 

Solids Storage Tank and Drying Bed 
The solids generated by the SBR is transferred to the solids storage tank using a waste activated sludge 
(WAS) pump that discharge into a solids storage tank. The storage tank has a surface aerator and is 
operated like a facultative pond with an aerobic zone up top and an anaerobic zone below. 
The concrete tank provides approximately 60 days of solids retention time at buildout flow (note: 
retention time is longer initially) allowed solids to be stored during the winter months when air drying in 
the drying beds would be minimal. Solids will settle from the fluid and the supernatant will be removed 
from the top of the basin through a decant mechanism while the solids will be removed from the bottom 
of the basin using a fixed pipe system that allow solids to be discharged to an adjoining pump well. 
A vertical progressive cavity pump can then convey solids to the drying beds for air drying. 

2 



Sunnyslope County Water District 
3570 Airline Highway 

Hollister, California 95023-9702 
Phone (831) 637-4670 

Fax (831) 637-1399 

As acknowledged in the Waste Discharge Requirement Order R3-2004-0065 the Ridgemark Estate 
Subdivision Wastewater Treatment Plant is a sequencing batch reactor (SBR) facility which can treats up 
to 370,000 gallons per day. The SBR process allows the unit processes of react, settle, and discharge to 
occur sequentially in one basin. The treated effluent is discharged into one of four percolation ponds. The 
wastewater facility limits and parameters are: 

ADWF (Average Day Flow) 
Maximum Day Flow 
PDWF 
PWWF (Peak 3 Hour Flow*) 
Design BODs Cone. (at 20°C) 
Design BOD Loading 
Design TSS Cone. 
Design TSS Loading 
Design TKN Cone. 
Design TKN Loading 
Alkalinity required (minimum) 
Wastewater Temperature, Min 
Wastewater Temperature, Max 
Ambient Air Temperature 
pH Range 
Site Elevation - above sea level 

3 

370,000 gpd 
430,000 gpd 
725,156 gpd 
967,000 gpd 
338 mg/L 
987lbs./day 
338 mg/L 
987 lb./day 
54 mg/L 
158 lb./day 
159 mg/L 
16 °C 
20 °C 
0 to 32 °C 
6.5 to 8.5 SU 
520 ft 



S t . A ~ec·r1on 1-~ 



SUNNYSLOPE COUNTY WATER DISTRICT 

Wote 1)1.charr.e l~ellRu1I011 r 3 351000001 
Discharge Self-Monitoring Report 

Monitoring and Reporting Program # Rl-2004-0065 

Ridgemark Estates Subdivision 

Wastewater Treatment Plant 

Sequencina Batch Reactor (SBR ) INFLUENT MONITORING 

DATE 

January t, 2020 
January 2, 2020 
January 3, 2020 
January 4, 2020 
January 5, 2020 
Janu•ry 6, 2020 
January 7, 2020 
January 8, 2020 
J..,uary 9, 2020 
January 10, 2020 
January 11, 2020 
January 12, 2020 
Januairy 13, 2020 
January 14, 2020 
January 15, 2020 
January 16, 2020 
Januory 17, 2020 
January 18, 2020 
Januory 19, 2020 
JWJuary 20, 2020 
January 21 , 2020 
January 22, 2020 
January 23, 2020 
January 24, 2020 
January 25, 2020 
Januwy 26, 2020 
Januory 27, 2020 
January 21, 2020 
January 29, 2020 
J..,uary 30, 2020 
Januory 31, 2020 
February 1, 2020 
February 2, 2020 
February 3, 2020 
February 4, 2020 
February 5, 2020 
Februory 6, 2020 
February 7, 2020 
Februory 8, 2020 
February 9, 2020 
February 10, 2020 
February 11, 2020 
February 12, 2020 
February 13, 2020 
February 14, 2020 
February 15, 2020 
February 16, 2020 
February 17, 2020 
FebOJary 111 2020 
February 19, 2020 
February 20, 2020 
February 21, 2020 
February 12, 2020 
February 23, 2020 
February 24, 2020 
February 25, 2020 
February 26, 2020 
February 27, 2020 
February 28, 2020 
February 29, 2020 
March 1, 2020 
Mwch 2, 2020 
March 3, 2020 
March 4, 2020 
March 5, 2020 
March 6, 2020 
March 7 , 2020 
March 8, 2020 
Match 9, 2020 
March 10, 2020 
March 11, 2020 
March 12, 2020 
March 13, 2020 
March 14, 2020 
Mwch 15, 2020 
March 16, 2020 
Mwch 17, 2020 
March 18, 2020 
M•ch 19, 2020 
March 20, 2020 
March 21 , 2020 
March 22, 2020 
March 23, 2020 
M•ch 2,, 2020 
March 25, 2020 
March 26, 2020 
Mwch 27, 2020 
Morch 28, 2020 
M•rch 29, 2020 
Morch 30, 2020 
M•ch 31, 2020 

RM#1 SBR 

DAILY 
FLOW 

METERED 
GPD 

158,000 
151,000 
145,000 
155,000 
172,000 
147,000 
139,000 
149,000 
134,000 
143,000 
158,000 
179,000 
146,000 
144,000 
149,000 
155,000 
127,000 
150,000 
170,000 
159,000 
141,000 
140,000 
138,000 
140,000 
149,000 
181,000 
148,000 
140,000 
140,000 
141,000 
145,000 
160,000 
172,000 
153,000 
146,000 
141,000 
149,000 
124,000 
152,000 
181,000 
145,000 
151,000 
134,000 
152,000 
128,000 
146,000 
152,000 
157,000 
146,000 
138,000 
140,000 
133,000 
147,000 
174,000 
148,000 
136,000 
130,000 
137,000 
133,000 
151,000 
179,000 
147,000 
141,000 
140,000 
154,000 
131,000 
150,000 
1n,ooo 
152,000 
149,000 
154,000 
141,000 
144,000 
171,000 
187,000 
144,000 
165,000 
158,000 
158,000 
169,000 
155,000 
171,000 
169,000 
156,000 
154,000 
161,000 
163,000 
158,000 
175,000 
172,000 
155,000 

30Doy 

Running 
Average 

GPD 

155,233 
155,333 
155,300 
155,200 
155,700 
156,967 
156,700 
155,333 
155,467 
155,233 
155,233 
155,900 
156,633 
157,000 
155,767 
155,867 
156,333 
155,433 
155,800 
156,133 
156,400 
155,733 
155,067 
152,833 
151,767 
150,833 
151,733 
151,267 
150,100 
149,900 
149,600 
149,167 
149,467 
150,367 
150,300 
149,433 
149,233 
149,567 
148,733 
149,333 
150,600 
150,167 
149,233 
148,833 
149,100 
148,400 
148,100 
148,933 
149,167 
148,367 
147,667 
147,633 
147,400 
147,700 
148,833 
148,800 
147,300 
146,700 
146,600 
146,367 
146,700 
147,833 
147,400 
146,367 
145,933 
146,200 
145,867 
145,900 
147,667 
147,667 
146,600 
146,900 
146,567 
146,900 
147,533 
149,500 
149,433 
149,867 
149,900 
150,300 
151,333 
151,833 
153,100 
153,833 
153,233 
153,433 
154,267 
155,367 
156,067 
157,467 
158,167 

RM#2 COMBINED 
30Doy 30Doy 

DAILY 
FLOW Running Running 

METERED Average Average 
GPD GPD 

Flowing to RM I SBR for Treatment 
Flowtng to RM I SBR for TreMment 
Flowfng to RM I SBR for Treatment 
Flowfng to RM I SBR for Treatment 
Flowing to RM I SBR for TNat1Mnt 
Flowlng to RM I SBR for Treatment 
Flowlng to RM I SBR for Treatment 
Flowlng to RM f SBR for Trelltrnent 
Flowlng to RM I SBR for TN.tment 
Ffowlng to RM I SBR for Treatment 
Flowlng to RM I SBR for Treaitment 
Flowtng to RM I SBR for Treatment 
Flowlng to RM I SBR for TNlltment 
Flowing t o RM I SBR for Tr•atment 
Flowing to RM I SBR for Treatm9nt 
Flowtng to RM I SBR for Treatment 
Flowtng to RM I SBR for Trelltment 